SEARS

owners
manual

Model No.
502.255090

CAUTION:

Read And Follow

All Safety Rules

And Instructions Before
Operating This

CRAFTSMAN

10 HP. ELECTRIC START
30” MOWER

5 SPEED

REAR ENGINE RIDER

®* Assembly
¢ Operation

Equipment.
¢ Maintenance
® Service and Adjustment
®* Repair Parts
F-91506 10-01-90 Sears, Roebuck and Co., Chicago, IL. 60684 U.S.A. Printed in U.5.A,




SAFETY RULES

Safe Oparation Practicas for Riding Vehicles
As Recommended by American National Standards Institute

This cutting machine is capable of amputating hands and feet and throwing objects. Failure to observe the foliowing
safety instructions could result in serious injury or death to the operator or bystanders.

GENERAL OPERATION:

ey

Read, understand, and follow all instructions in the instruction Book, on the machine, on the engine, and with any attachments
before starting.

2. Only allow responsible adults familiar with the instructions to operate the machine.

3. Clear the area of objects such as rocks, toys, wire, etc. which could be picked up and thrown by the blade.

4. Be sure the area is clear of other people before mowing. Stop the machine if anyone enters the area.

5.  Never carry passengers.

6. Disengage all attachment ciutches and shift into Neutral before attempting to start the engine.

7. Disengage power to the mower or any attachments before backing up. Do not mow in reverse unless absalutely necessary. Always
look down and behind before and while backing.

8. Be aware of the direction the mowaer discharge. Do not point discharge from the mowaer at anyone or at places where people may be. Do
not operate the mower without either the entire grass bagger or the mower guard in place.

9. Slow down before turning.

10. Never leave a machine unattended with the engine running. Always disengage the blade(s}, set the parking brake, stop the engine and
remove the key before dismounting.

11. Disengage power to attachmant(s) when transpaorting or not in use. Disengage the blade(s} when not mowing.

12.  Stop the engine before removing the grass bagger ar unclogging the chute.

13. Mow only in daylight or good artificial light.

14. Do not operate the machine while under the infiuence of alcohol or drugs or when very tired.

15.  Watch for traffic when operating near or crossing roadways.

16. Use extra caution when loading or unleading the machine when using a trailer or truck for transporting.

17.  Always wear safety glasses or an eye shield when you operate the unit to protect your eyes from foreign objects that can be thrown
from the unit. Always wear eye protection when you make an adiustment or repair to the machine.

18. Use care when pulling loads or using heavy equipment.
a. Use only approved drawhbar hitch points.
b Limit loads to those you can safely control.
c. Do not turn sharply. Use care when backing.
d Use counterweights or wheel weights when suggested in the Instruction Book.

CHILDREN:

Tragic accidents can cccur if the operator is not alert to the presence of children. Children are often attracted to the machine and the
mowing activity. Never assume that children will remain where you last saw them.

Ll

o o

Keep children out of the mowing area and in the watchful care of an adult other than the operator.

Be alert and turn the engine off if children enter the area.

Before and when backing, look behind and down for small children.

Never carry children or any passengers. They may fall off ...d be seriously injured or interfere with the safe operation of the
rmachine.

Never allow children to operate the machine. Instruct children in the dangers of the machine.

Use extra care when approaching blind corners, shrubs, trees or other objects that may obscure vision.

F-91506 2



MODEL NC.

5(2.255020

BATTERY

RED

ELECTRICAL SCHEMATIC

2498

BLACK

RED

FUSE

15 AMP

STARTER

()

9
SEAT SWITCH

RED

IGNITION

FPARK BRAKE

INTERLOCK SWITCH

(BRAKE ENGAGE

i
<
B

BLACK

ATTACHMENT

03

5‘5 YELLOW

INTERLOCK SWITCH
(CISENGAGED)

oo BLACK [Z170

L YELLOW

(SEAT UNOCCUPIED)

BLK.

BLK.

O On

L = _|

YELLOW

N.C. CONNECTOR
(CLOSED IF UNPLUGGED
FROM SEAT SWITCH)

SOLID STATE @—

IGNITION

PLUG
.—__Lk

SPARK
- O

YELLOW

RED

RECTIFIER

(DIODE)

CHARGING COIL

P2 S A " Ve W

RN

START

B+S

™ LA

RUN

B+l

OFF

C+M

!
POS.] FUNCTION

CIRCUIT

F-81508

41

3 AMPS, 20 VACIMIN,)
AT MAX. RPM

[ 1

CHASSIS
GROUND



REPAIR PARTS
BODY CHASSIS

é#, 48

42 ’é“*}""‘g

MODEL NO. 502.255090

D-4649-6
D-4641-6
F-81506




MODEL NG. 502.255090

KEY
NO.

@~k WN -

DESCRIPTION

Seat

Hinge, Seat

Retainer
Lockwasher

Bolt, Hex

Plate Assy., Seat Switch
Spring, Compression
Glide, Seat Spring
Bolt, Shouider
Spring, Seat
Locknut, Flange
Bracket, Seat Pivot
Cap, Push On

Rod, Seat Hinge
Support, Seat
Screw

BoM, Carriage

Panel, Right Side
Panel, Left Side
Cover, Steering Column
Screw, Tapping
Panef, Control
Screw

Throttle Control
Console

Cap, Front Console
Caver, Lower Console
Receptacle

J-Nut

Panel, Front

Screw, Southco

PART
NO.

56542
56616E601
28x64
STD551131
STD5231086
919632
164x22
91822
9x38
91964
STD541431
56518E601
28x23
565377
56519E601
26x249
STDB33107
55418E601
554 19EGO1
56402
26x2560
56400
STD610803
56420
56405E601
58407E601
56401
28xh2
28x18
56413E601
91330

MFG. KEY
NO. NO.DESCRIPTION

33 Panel -Left, Access
34 Bearing, Steering Post
35 Bracket, Cover Mounting
18x16 37 Support, Body
1x45 38 Bolt, Shoulder
39 Lockwasher
40 Screw
41 Locknut, Flange
42 Ctamp Assembly, Battery
43 Cover, Battery Clamp
15x88 44 Support, Steering Column
45 Mat -Left, Floor
46 Mat -Right, Floor
47 Frame
48 Screw
49 Nut, Keps
2xb3 50 Engine, Tecumseh
Modei 143.416032
51 Bolt, Engine Mount
52 Lockwasher
* Decal - Red Strip, Right Body
* Decal - Red Strip, Left Body
26x201 * Decal - Grey Strip, Right Body
* Decal - Grey Strip, Left Body
¢ Decal, Shift
®* Decal, Right & Left Consgle
* Decal, Right & Left Console
* Decal, Front Console Cap
* Decal, Clutch/Brake
* Decal, Front Panel Caution
* Decal, Front Panel Hi/lo

+ NOTE: See replacement parts pages 58-61 for component parts.

F-21508

43

REPAIR PARTS
BODY CHASSIS

PART
NO.

56406E601
56022
564 11E601
56122E601
9x29
S5TD551231
26x49
STD541437
552537
55804
56404EB01
56415
56414
56587E601
6x74
STD541431
+

25x6
STD551237
44%x1096
44x1097
44x1098
44x1099
44%x1476
44%x1100
44x1723
44x1063
44x524
44x1951
44x1087

MFG.
NO.

19x6

15x84

15x76

19x8



MODEL NO. 502.255090 - REPAIR PARTS
’ DRIVE SYSTEM

D-4805 75

E
__Jﬁ%; 12

F-91506 44



MODEL NU.

KEY
NO.

ammwmmhwm—a

BoW W W W W W W W W WNRNRMNNRNDRNRNN2 3 @ e o = a3
O W oo~ ,k, WKN - OO0~ WN=OWOKNOO A WN =

DESCRIPTION

Locknut, Flange
Spring, Compression
Guide, Belt

Shifter Assembly
Locknut, Flange
Screw

Bracket, Mounting
VWasher

Nut, Speed

Pin, Cotter

Washer

Bolt, Hex

Plate, Index

Gate, Shift

Brace, Shift Gate
Locknut, Flange
Support, Seat
Grip, Parking Brake
Bolt, Carriage
Pedal

Spring, Torsion
Frame

Bolt, Hex

Nut, Flange

Bolt, Hex
Lockwasher
Washer

Yoke, Brake

Nut, Adjusting
Yoke, Shift
Washer

Rod, Shift

Washer

Rod, Brake

Rod, Parking Brake
Spring, Extension
Lever, Pedal

Plate -Left, Suspension
Plate -Right, Suspension
Link, Parking Brake

F-915086

B2 25500

FART
NC.

STD541431
164x1
55828
56524E601
STDH41437
26x249
566502E601
17x100
28xBC
S5TDE60907
STD551037
STDL225086
HE595E601
56594E601
56529E601
STD541425
56519E6M
55873
STDH33107
56409E601
166x18
56587E601
1x124
STD541031
1x82
5TDE51125
17x37Z
565002
21920
565052
STD551031
565912
17x174HT
565302
564102
165x85
56511E601
55384£601
56023E601
565652

MFG. KEY
NGO, NO.

15x88 41
42
43

16x84 45

30x20 51
17x53Z 52
1x38 B3

15x89 57

2x64 60

15x79 €5
66
18x32 67
68
69
70
71
17x47Z2 72
73

74

75

76
77

45

DESCRIPTION

Spring, Extension
Pin, Cotter
Washer
Rod, Clutch
Stop, Parking Brake
Grommet
Guide, Beit
Screw
Pulley Assembly, Stack
Roit, Hex
Ring, Retainer
Pulley, Drive
Belt, Motion Drive
Pulley, Idier
Washer
Lockwasher
Bolt, Hex
Bracket, Idler
Boft, Shaulder
Spring, Extension
Washer
Transaxle
Dana Model 4450-1
Bolt, Carriage
Bracket, Transaxle
Bolt, Hex
Washer
Key, Square
Wheel & Tire Assembly
Washer

E-Ring

Valve Stem (Incl'd with
key 70)

Tire Only tincl'd with
key 70)

Grip, Shift Lever
Locknut, Hex
Hub Cap

+ See replacement parts pages 56-57 for component parts.

HEPAI FAR D
DRIVE SYSTEM

PART
N

165x84
STDH60907
17x462
565312
5B6592E7O1
565693
565082
26x4%
565137
STDE23716
STD582062
56562
37x65
56526
17x170
STD5E51243
1x80
BB520E701
9x42
165x81
17x148

+

STD633107
565032
1x139
17x180
b6534
90590E601
17x115
STDEB1075
24373

90589
56161

STD541413
24582

MFG.

By
U

30x50

19x35

2x53

11x3

16x43



MODEL NO. 502.255090 REPAIR PARTS
STEERING SYSTEM

D-4608-2

F-91506 46



MODEL NO. 502.255090

F-915086

KEY
NO.

0 @& bWk -

11

12
13
14
15
16
17
18
19
20
21

22
23
24
25
26
27
28
29
30
3t
32
33
34
35
386
37
38
39
40
41
42

DESCRIPTION

Steering Wheel

Bellows, Steering Post
Bolt, Hex

Locknut, Flange

Post, Steering

Nut, Hex

Bolt, Hex

Bolt, Carriage

Screw

Plate -Left, Suspension
Nut, Flange

Plate -Right, Suspension
Bolt, Hex

Support, Front Axle

Pin, Cotter

Bearing, Spindle
Adapter, Steering Post
Gear, Pinion

Axle Assembly, Front
Hanger Assembly, Front Axle
Bearing

Sector Assembly

Rod, Drag Link

Ball Joint, Steering

Nut, Hex

Locknut, Flange

Washer

Bearing, Flanged
Washer

Washer

Pin, Cotter

Washer

Spindle Assembly, Left
Rod, Tie

Spindle Assembly, Right
Bearing, Wheel

Tire Only (Incl'd with key 40)
Valve Stem (Incl'd with key 40)
Wheel & Tire Assembly
Washer

Hub Cap

47

REPAIR PARTS
STEERING SYSTEM

PART MFG.
NO. NO.

92077

91298

STD5231156 1x102
STD541431 15x88
56417C

5TD541531 15x90
1x126

STD533107 2x64
26x249

55384E601

STD541031 15x79
56023E601

STDB23725 1x69
56937E701
STD561220 30x49
55003

56416

56418

55024E601

55655E701

bb168

55746E701

55046E701

21031

15x61

STD541637 15x87
17x87

55547

STD551037 17x53
17x161

STD560907 30x20
17x100Z

55381E601

55026E701

55380E601

56105

55386

24373

55387E601

24583

24582



REPAIR PARTS

MOWER HOUSING SUSPENSION

MODEL NO: 502.255090

D-4349-iC

F-91506



MODEL NO. 502.255090

F-91506

KEY
NO.

DESCRIPTION

Locknut, Flange
Pin, Cotter

Screw

Bolt, Shoulder

Nut, Adjusting

Grip, Biade Contral
Lever Assembly, Lift
Grip, Lift Lever
Lever, Blade Control
Bolt, Hex

Nut, Keps

Locknut, Flange
Cam, Btade Control
Bolt, Hex

Locknut, Flange
Boit, Carriage

Strut, Frame

Ptate, Mounting
Rod Assembly, Rear Suspension
Bo!t, Shoulder

Pin, Hair

Plate, Adjusting
Rod, Lifter

Washer

Rod, Suspension
Clevis

Nut, Hex

Link, Blade Drive
Washer

Rod and Arm Assembly
Spring, Extension
Link, Front Deck
Bracket, Front Suspension
Lever, Pedal
Washer

Clevis

Locknut, Hex

Boit, Shoulder

49

PART
NO.

STD541437
STDS560907
26x249
9x9Z
21920
92055
56031E601
56161
5592827
STDE22510
STD541425
STDE41425
55853
STD523106
5TD541431
STD533107
55326E701
BRZ70E701
b5346E701
9x4
STD624005
55344E601
24839E701
STD551037
55987E701
244712
STD541031
552712
17x48
bE930E701
165x67
55179701
55139E601
5651 1E601
17x122
55298
STD541237
%17

REPAIR PARTS

MOWER HOUSING SUSPENSION

MFG.
NO.

15x84
30x20

1x76
15x66
15x89

1x45

15x88

2x64

31x4

17x53

1ox2

15x73



MODEL NO. 502.255090 REPAIR PARTS
MOWER HOUSING

D-4745-1

F-91506 50



MODEL NO. 502.255090

KEY

NO.

0o~ o W h

DESCRIPTION

Belt, Mower Drive
Pulley, Splined
Lockwasher
Locknut, Hex

Nut, Hex

Puliey, Idler
Bracket, Upper Idler
Spacer

Assembly, Blade Idigr
Locknut, Flange
Pin, Clevis

Clevis

Bolt, Hex

Pin, Hair

Guide, Belt
Bracket, Lower idler
Bolt, Carriage

Nut, Flange

Guide, Belt

Spacer

Bolt, Hex

Housing, Mandre!
Guide, Belt
Bracket, Hanger
Spring, Compression
Nut, Hex

Spring, Torsional
Push On Cap

Rod

Hinge, Chute Deflector
Spring, Extension
Bracket, Front
Screw

Bolt, Hex

Deflector, Chute
Mandrel

Blade

Washer, Belleville
Washer, Hardened
Nut, Hex

Pin, Put!

Washer

Pin, Hair

Adapter, Blade

1-47 Mower Housing, Complete

F-91506

51

PART
NO.

37x57
91951
18x33
Tex1M
STDH41450
291178
BH921E701
55895
55979E701
STDB41431
29x99
244712
STD523106
STD624003
55977E701
55920E701
STD533107
STD541031
55894E701
91925
STD5250156
55962E701
559567
55974E701
164x1
STD541431
166x4
28x23
211972
55983E701
165x68
55916E7M
26x216
STD523117
55971
91921
BB060HT
17x166
17x165
15x100
908282
STD551050
STDB24005
91926
403330

REPAIR PARTS

MOWER HOUSING

MFG.
NO.

15x41

15x88

1x45
31x6

2x53Z2
15x79

1x127

16x432

1x75

17x67Z
31x4



MODEL NO. 502.255090 REPAIR PARTS
WIRING SYSTEM

0-4823-8

D.{. SOURCE

23



MODEL NO. 502.255090 REPAIR PARTS
WIRING SYSTEM

KEY DESCRIPTION PART MFG.
NO. NO. NO.

1 Cap, Ignition Switch 91488

2 Nut, Ignition Switch 81489

3 Lockwasher 19x40

4 Switch, Ignition 21064

5 Key, Ignition Switch 91275

6 Harness, Wiring 250x31

7 Switch, Limit 24273

9 Screw 26x233

10 Switch, Blade Control 91299

11 Fuse 54212

12 Nut, Keps STDH41425 15x66

13 Boot, Battery Cable 54148

14 Bolt, Hex STD522506 1x38

15 Screw 26x249

16 Cable, Red 24x24

17 Cable, Black 24x3

18 Tray, Battery 91896

19 Battery, Type: U1-5L 892196

-- Acid, Battery {Electrolyte) 55702

20 Switch, Seat 91031

21 Clamp, Drain Tube 91565

22 Tube, Battery Drain 91584

23 Tie Strap, Drain Tube 32618

24 Solenoid 24285

25 Cover, Solenocid 56049

F-215086 63



916  REPAIR PARTS

sa—2 77 1\~ >, GRASS BAGGER
2 G
/ '

MODEL NO. 502.255090

F-31508



MODEL NO. 502.255090

KEY
NO.

B omSomrnRNlSvoaNa bW o

[a¥]
-—

NN
b WN

WK MDNR
S~ m

oW W W
- ] ) =

SRR R BT
WRIm~So WM

F-81506

DESCRIPTION

Window

Cover

Screw

Locknut

Tube, "U”

Pin, Hair

Pin, Hinge
Tube, Center
Bolt
Lockwasher
Nut, Hex
Channe!l Assembly
Pin, Channel
Bolt, Hex

Hitch Assembly
Screw

Cap, End

Elbow

Nut, Expansion
Handle, Connector Tube
Locknut, Flange
Latch, Rubber
Wingnut

Tube, Extension
Locknut

Pin, Latch

Bolt, Carriage
Tube, Connector
Screw

Hinge, Cover

Fasteners, Plastic (Included with Key 37}
Containers (Quantity of 2 included)

Bolt, Carriage
Shell, Front Weight
Plug, Weight
Bracket, Weight
Bracket, Support
Screw

Handle, Plastic
Screw

Nut, Hex

55

PART
NO.

546557
54540
STD512505
STD5414256
54410E701
STDE24003
544072
544 12E701
6x937
STDES51131
STD541131
54422E701
54408Z
STDE23107
54499E701
26x246
24862
54415
28x56

544 16E701
5TDb41425
54695
14x83
54519
STD541431
54563
STDG325607
54555
STD512510
54398E701
193x1
54727SE
STD533107
55442
24863
54551E701
54562E7O1
26x239
54537
STD511007
STD541410

REPAIR PAKTS
GRASS BAGGER

MFG.
NO.

4x24
15x66

31x6

18x15

15x32

1x91

15x89

16x76

2x39

4x71

2x64

4x21
15x81



MODEL NO. 502.255090 REPAIR PARTS
FIVE SPEED TRANSAXLE

DANA MODEL NO. 4450-1

D480

F-81501 56



MODEL NO. B02.255430 REPAIR PAT (&
FIVE SPEED TRANSAXLE

DANA MODEL NO. 4450-1

KEY PART KEY PART
NO. DESCRIPTION NQO. NC. DESCRIPTION NO.
1 Housing, Upper 3975 29 Bearing, Flange 39291
2 Screw, Tap %-20x.734 1919 30 Washer 505 x 942 x .010 * 3886
3 Ball, Detent 1161 30 Washer .505 x .942 x .015 * 3887
4 Spring, Detent 3626 30 Washer .505 x.942 x .020 * 3888
5 Screw, Set 3623 30 Washer .505 x .942 x .026 * 3889
6 Ring, Retaining 1099 30 Washer 505 x .942 x .030 *3121
7 Washer .632 x 1.00 x .031 * 1082 30 Washer .505 x 942 x .040 * 3890
7 Washer 632 x 1.00 x .0386 * 1424 30 Washer 505 x .942 x .060 * 3992
7 Washer 632 x 1.00 x .041 * 1068 31 Gear, Spur 10 Teeth 3933
7 Woasher 632 x 1.00 x .048 * 1425 32 Washer, Plain 1.01 x 1.50 x .061 * 3961
7 Washer .632 x 1.00 x .050 * 1358 32 Woasher, Plain 1.01 x 1.50 x .075 * 3983
7 Woasher .632 x 1.00 x .080 * 1145 32 Washer, Plain 1.01 x 1.50 x .090 * 3994
7 Woasher .632 x 1.00 x .082 *1319 33 Bearing, Flange 3937
8 Washer .632 x 1.38 x.046 3876 34 Disc, Brake 3990
9 Key, Woodruff, #9 1374 35 Collar, Clutch 3959
10 Assembly Kit, Input Shaft 4513 36 Key, Cluich 3996
11 Pinion, Bevel 13 Teeth 33386 37 Shaft, Drive 3997
12 Ring, Retaining 3956 38 Ring, Retaining 3958
13 Seal, Felt 3191 39 Gear, Spur 20 Teegth 39249
14 Axie, L.H. 3939 40 Gear, Spur 32 Teeth 3948
15 Washer, .758 x 1% x .020 * 3408 41 Gear, Spur 26 Teeth 3847
15 Washer, 758 x 1% x .025 * 3732 42 Gear, Spur 22 Teeth 3946
15 Washer, .758 x 1% x .03 *3184 43 Gear, Spur 21 Teeth 3945
15 Washer, . 768 x 1% x .035 * 3733 44 Gear, Beve!, Comb. 39 & 18 Teeth 3938
15 Washer, .758 x 1Y x .040 *3198 45 Washer, Plain 1.01 x 1.50 x .061 3961
15 Washer, . 768 x 1% x .045 * 3734 46 Housing, Lower 3874
15 Washer, .758 x 1% x .060 * 3735 47 Shaft, Brake 5003
16 Gear, Miter, 15 Teeth 3780 48 V-Ring 3789
17 Ring, Retaining 3656 49 Spacer 5036
18 Gear, Spur 39 Teeth 3934 50 Puck, Friction 5034
19 Shaft, Cross 3919 51 Stud, Adjustment, Brake 3998
2Q Gear, Miter, 15 Teeth 3781 52 Cam, Adjustment, Slotted 5000
21 Washer, . 758 x 1% x .062 3180 53 Cam, Adjustment, Brake 3999
22 Axte, R.H. 3940 54 Assembly, Shifter 4449
23 Gear, Spur 12 Teeth 3953 55 Screw, Tap 1/4 -18 x .875 3396
24 Gear, Spur 17 Teeth 3931 58 Shaft, tdler 3987
25 Gear, Spur 21 Teeth 3941 57 Washer, Plain .605 x .942 x .015 3887
26 Gear, Spur 23 Teeth 3942 58 Assembly, Gear, Spur, 10 Teeth 4492
27 Gear, Spur 25 Teeth 3943 59 Washer, Plain .325 x .750 x .059 3906
28 Washer, .758 x 1.88 x .062 39556 60 Locknut 5/16 -24 3847
61 Grease 4300

* Use in various combinations to maintain proper clearances.

** Order Key No. 10.

F-91506 b7



MODEL 43.4103

CRAFTSMAN 4-CYCLE ENGINE

MODEL and SERIAL
29245 NUMBERS HERE

F-51506 58



CRAFTSMAN 4-CYCLE ENGINE

MODEL 143.416032

Ref, Part Ref. Part
No. No. Part Name No. No. Part Name
1 35421 Cylinder Assy. {Incl. Nos. 2 & 20} 124 650738 Screw, Hex washer spinlock hd. -
2 27652 Pin, Dowel thread forming, 1/4-20 x 5/8
14 28277 Washer, Flat 125 27878A | Valve, Exhaust (5td.) {incl. No. 151}
15 35082 Rod, Governor 125 27880A | Valve, Exhaust {1/32" oversize) {Ingl.,
16 32651 Lever, Governor No. 151)
17 31335 Clamp, Governor lever 126 34035 Valve, intake (Std.} (Incl. No. 151)
18 650548 Screw, Hex washer hd., 8-32 x 5/16 126 34036 Valve, Intake (1/32” oversize) {incl.
19 34043 Spring, Extension No. 151)
20 35319 Seal, Qil 127 650631 Washer, Flat
25 35326 Baftle, Blower housing 128 650690 Washer, Belleville
26 650561 Screw, Hex washer hd, Duriok, 1/4-20 130 B50634A | Screw, Hex flange hd., 5/16-18 x 2
x 5/8 135 33636 Plug, Spark {Champion J-BC or
30 35429 Crankshaft egquivalent}
31 38327 Gear, Counterbalance 149 27882 Cap, Upper valve spring (Exhaust)
35 29826 | Screw, Hex washer hd., 10-32 x 3/4 143A 34689 | Seal Assy., Intake vaive
40 35776 Piston, Pin & Ring Assy. (Std.) (Incl. 150 27881 Spring, Valve
Nos. 41, 42 & 43) 151 32581 Cap, Lower valve spring
40 8777 Piston, Pin & Ring Assy. (.010 over- 169 *27896A | Gasket, Breather
size) {Inch, Nos. 41, 42 & 43) 170 28423 Body, Breather
40 35778 Piston, Pin & Ring Assy. {.020 over- 171 28424 Element, Breather
size! (Incl, Nos. 41, 42 & 43) 172 28425 Cover, Breather
41 35773 | Piston & Pin Assy. {Std.} {Incl. No. 43) 173 35350 | Tube, Breather
41 35774 Piston & Pin Assy. (.010 oversize) 174 650128 Screw, Hex hd. Sems, 10-24 x 1/2
(Incl. No. 43} 178 29762 Nut & Lockwasher, 1/4 - 28
41 3B775 Piston & Pin Assy. (.020 oversize) 182 300BBA | Screw, Fil. hd. Sems, 1/4-28 x 1
{inct. No. 43) 184 *33263 Gasket, Carburetor
42 35779 Ring Set, Piston {Std.) 185 34926 Pipe, Intake
42 35780 | Ring Set, Piston {.010 oversize} 186 33860 | Link, Governor-to-throttle
42 35781 Ring Set, Piston (.020 oversize} 186A 35803 Link, Choke
43 35772 Ring, Piston pin retaining 200 35624 Bracket Assy., Control {Incl. No. 202,
45 35330A | Rod Assy., Connecting (Incl. Nos. 45 206 & 207}
& 47) 202 33802 Spring, Compression
45 6508908 Bolt, Connecting rod 205 650777 Screw, Fil. hd., 6-32 x 21/32
47 650882 Bolt, Connecting rod 206 610973 Terminal
48 34034 Lifter, Valve 207 35625 Link, Control bracket
50 35381 Camshaft (Mechanical Compression 209 30200 Screw, Hex washer hd, self-tap Sems,
Release) 10-24 x 9/16
52 31356 Pump, Cil 2094 650902 Screw, Hex washer hd. sems 10-32 x
60 33273A | Extension, Blower housing 7/18
61 *35317 Gasket, Mounting flange 210 27793 Clip, Conduit
62 650760 Screw, Pan hd., taptite, 8-32 x 3/8 211 28542 Screw, Hex washer hd. Sems, 10-32 x
63 28545 Grommet 3/8
63A 33356 Terminal, Ground 221 35315 Weight Assy., Counterbalance
64 30063 Screw, Hex washer hd. Sems, 1/4-20 223 650378 Screw, Torx Fil. hd. Sems, 5/16-18 x
x1/2 1-1/8
€5 650128 Screw, Hex hd. Sems, 10-24 x 1/2 224 *27916A | Gasket, Intake pipe
70 35711A | Flange Assy., Mounting {Incl. Nos. 72, 239 *33623 | Gasket, Air cleaner
75 & B0} 239A 35408 Gasket, Air cleaner to blower housing
72 31927 Plug, Ol drain 240 35538A | Body Assy., Air cleaner {Incl. Nos. 239
75 35319 Ssal, Qi & 239A)
80 35783 Shaft, Governor 243 650834 Screw, Fil. hd. Sems, 10-32 x 1-17/32
81 35479 Washer, Flat 245 35403 Element, Afr cleaner lincl. No. 245A)
82 35378 | Gear Assy., Governor {Incl. No. 81) 2464, 35404 | Filter, Poly pre-cleaner
83 30588A | Spool, Governar 250 35405 Cover, Afr cleaner
B4 29193 Ring, Retaining 251 650886 Nut, Wing, 1/4-20
86 650833 | Screw, Hex washer hd. Powerlok, 251A 660825 Nut & Lockwasher, 1/4-20
1/4-20 x 1-3/16 252 650887 Screw, Hex washer hd. self-drill, self-
88 31707A | Spacer, Governor gear (Incl. No. 81 tap, 1/4-20 x 1
89 32589 Key, Flywheel 260 35796 Housing, Blower
90 611093 Flywheel 261 297478 | Screw, Hex hd. Sems, 5/16-24 x21/32
92 650880 Washer, Fiywheel 262 650788 Screw, Hex spinlock hd. thread form-
93 650881 Nut, Flywheel ing, 5/16-18 x 3/4
100 35135 Solid State Assy. 264 €50738 Screw, Hex washer spintock hd.
101 610118 Cover, Spark plug thread forming, 1/4-20 x /8
102 650872 Stud, Solid state mounting
103 650814 Screw, Torx hex washer hd. Sems,
10-24 x 1
110 35234 Wire, Ground *Indicates Part Included in
18 345823A | Gasket, Cylinder head Geasket Set, Ref. No. 400.
120 34030 Head, Cylinder
123 33261 Bracket, Intake pipe
F-91506 59




CRAFTSMAN 4-CYCLE ENGINE

MODEL 143.416032

Ref. Part Ref, Part

No. No. Part Name No. No. Part Name

264A 650802 Screw, Hex washer hd., taptite, 316 611116 Coil, Alternator {3 Amp D.C.} {incl.
1/4-20 x 5/8 Nos. 321, 322A & 323A}

265 33272A | Cover, Cylinder head 321 610935 Diode Assy.

275 33280A | Mufttler 322 611117 | Body, Connactor

276 31688 Plate, Muffler locking 323 611118 Terminal, Pin

277 650729 Screw, Hex hd., 5/16-18 x 3-3/16 325 34246 Clip, Spring

286 5792 Screen, Debris 32%5A 29443 Clip, Spring

287 650936 Screw, Hex washer hd. shoulder, 361 30063 Screw, Hex washer hd., sems, 1/4-20
10-32 x 13/32 x1/2

290 30706 Line, Fuel 370 34346 Decal, Instruction

292 26450 Clamp, Fuel line 370A 34686 Decal, Name

298 28763 Screw, Hex washer hd. shakeproof, 380 632572 Carburetor {incl. No. 184)
10-32 x 18/32 395 357634 | Starter Motor (12 volt)

300 335338 goank Assy., Fuel {Incl. Nos, 292, 298 & 400 33279G | Gasket Set {incl. items marked *)

i

301 35355 Cap, Fuel tank RPM Settings:

305 35574 Tube, Oil filt High Speed: 3400

307 35499 “0" Ring L.ow Speed. 2160

308 35437 Clip, Oil fill tube

310 36576 Dipstick, Qil *|ndicates Parts Included in

314 650873 Screw, Hex hd, Sems, 1/4-20 x 3/4 Gasket Set, Ref. No. 400,

F-91506 60




CARBURETOR NO. 632572

Ref.[ Part Part Narne
Mo, X
33%5972 Carburetor
1 632243 | Shaft & Lever Assy., Throttle
2 | 632244 |Spring, Throttle return
3 | 632517 |[Shutter, Throttle
4 | 650506 |Screw, Rd. hd., 440 x 3/16
5 | 6830766 |Spring, idle reguiating screw
A | 630738 | Spring, Main adjustment screw
6 | 650417 |Screw, idie regulating
7 | 832472 |Shaft & [ever Assy., Choke
8 | 632473 |Spring, Return
9 | 632429A | Shutter, Choke
10 [*630748 |Plug, Welch
11 |*631027 | Plug, Welch
12 |*631021 |inlet Needie, Seat & Clip Assy.
{incl. No. 13)
13 | 6831022 |[Clip, Inlet needle
14 | 632019 |Float, Carburetor
16 [*631024 ] Shaft, Float
16 | 631951 | Bowi, Float (Incl. Nos. 17 & 18)
17 | 27136A | Plunger Assy., Drain {Inc). No. 18)
18 27554 | Gasket, Drain
21 27110 | Gasket, Bowi-to-body
22 |"632239 | Adjustment Screw Assy., Main
adjustment screw {Incl. Nos. BA,
21, 23 & 30}
23 | 630740 {0 Ring
24 1*B8322B1 [ Screw, Idle adjustment
25 |*631028 | Gasket, Bowl-to-body
27 [ 831184 |Washer
29 | 631871 (Seal, Dust
29A( 631183 | Seal, Dust
30 | 630739 |Washer, Flat
3 632527 |Fitting, Fuel
32 | 632347 | Repair Kit {Incl. items marked *}
STARTER MOTOR NO. 35763A
Ref.| Part
No.l No. Part Name
35763A| Starting Motor, Complete
1 33451 | Cover, Dust
2 33842 jRing, Retainer
3 33430 |Retainer, Spring
4 33431 |Spring, Anti-drift
5 33432 1 Gear
6 35893 (Nut & Retainer (Incl. No, 2)
7 33450 |Nut, Lock
8 35894 |Cap Assy., Drive end
9 35895 |Armature
10 35800 |Housing Assy.
12 35896 |Brush & Spring Kit
14 35897 |Washer, Thrust
15 35898 |Bolt, 10-32 x 4-11/64
16 35899 |Cap & Brush Card Assy.,
Commutator End {Incl. Nos. 12, 14,
17 & 18)
17 | 650168 [Washer, Flat
18 | 650864 [Nut, Hex
19 | 590500 |Washer, Thrust

r-81506

61




[N

‘3341 TVYDILHIA V HLIA 13A31 3AIN9 SIHL T0H NV LHDIS

‘SUOIIIINIISQO
pue sadojs iesu 10 uo Sunelado uaym sied BAIXS BSN ‘sodo|s usmop 1o dn 1easu 'sado|s JO 20B} Yl SS0IDE Jamouw
puiyaqg-yem e a1ei1adp '$9d0|s JO aDe} 3l SS0IIE 18ABU *sad0|s uamop pue dn 1smoiwl Buipu e azesadQ sadojs uo Bumow
U1 AJ84ES 10} |[ENUEBLL SIYT U1 SUOHIDNIISUI 13410 MO{|04 "SISANBUEW 10 SUINIUSPPNS PIOAE PUE ‘S3LLI |[B 1R 818D 81USIIXS BS

89y 0 ut 188y £ | Alaieunxoudde e Jybiay ul sasealdul Jeyl |y e st ados eoibap gL v
198} 0| W 1994 §'Z Ajeaewrxosdde 1e Biay ut sasealdut teyy iy e S| ado|s eaubap gL v

‘.01 ueyl 1edeeys s1 1eyy adojs B uC HuN a2yl a1esado Jou Op UBWYIENE puyaq-|ind e yum
pasn si 1amow Buipu ayl jI' .G 1 ueys Jerealb sileys ado|s & Mow 10U op pue Bpinb siy) asn ‘8ins A|81apdw 03 10U a1e NoA
}110 ‘31ES |89 10U OP NOA 4 "12AIMOY "MOW 01 8BS Ajeisuab s11 *adois ayl dn yorquea noky) ados syl dn ybiensyoeqol
A1 {g) pue ‘asiaaai ui jtun aya ind (Z} '(s)ape|q syt abebussip () :mow 01 8)es S adojs e jt auviwielap 0l ‘siamows butpuug

Gl

"1S0d 3ON34 v 5O
‘J70d INIT H3IMCOd V 'FHNLINYLS ¥V 4O HINHOO V

Ao |

R

s
*e
L
o..ooc
-
b
L
L]

34dINYD 3d071S

62

F-91506



